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Statement

LRIk & EASIS = A 5 (Ekiata il T H ) Rk
The test report is invalid if it is not affixed the official seal of the laboratory to it.
2. SRR S R EFMEALREA L RRRKRIERT) TX.
Copies of the test report without the official seal of the laboratory are invalid.
3. MRS it %, MAEAZFETR
The test report is invalid without the signatures of compiler, checker and approver.
4. TR S IREOTEAL
The test report is invalid if it is blotted out.
5. REARYI S BHHAE, A0 ZHAHS .
It is forbidden to copy the test report partially without the written approv al of the
laboratory.
6. IEFFRATIMER, (PO PR A K.
The conclusion of the consignation test is only valid for the provided sample.
7. AR S DA SO E, SR Candg) SUREESE, PR AL,
PArp SCCA M
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
8. BRIAWN], ARG AHL AL 4

Unless noted otherwise, the test type is consignation test.

Hihik: BT SRR 345 5 Address: No.345 East Yunling Road, Shanghai
M E i (Post Code): 200062

HHiG(Tel): (021) 31765555 {3 (Fax): (021) 31015117

[3E (web site): www.ghs.cn

{5 (E-mail): center@ghs.cn
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& Al F T T 1054PFACT 3.8V 42, 5mAh 0. 17Wh
5 AR Chinese
NGfe OFSample] o Rechargeable Lithium-ion cell 1054PFAC1 3.8V 42. 5mAh 0. 17Wh
English
B 50 G5 1123120163
Sample No.
£l bl R 4 T R AR )
Consignor Chongging VDL Electronics Co., Ltd.
dEeg T TG i 24
Manufacturer Chongqing VDL Electronics Co., Ltd.
ol ik B Gl Bs Akl T 00
ST/SG/AC. 10/11/Rev. T&Amend. 1 38. 3 UN Manual of Tests and Criteria
Test method ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
P uj\u “j ﬂ'(uﬁ‘—}i?f”fd-di TJIH))
AR
‘?IJ _ # ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. T&Amend. | Section 38.3
#f S0 S, RSP g (0P8 (UMK {1 E 1 4}\ MR IBL AR 5E
Appearance Silvery and yellow Button plastic film shell
3 - K ke
B &2 a5 2023-12-07 e B 2023-12-14 ~ 2024-01-11
AcceptedDate Test Date
R 7 B e FEASEAEL s A 58 ; B BD ; prl ; AR 47 0K S RO
2 Altitude simulation, Thermal test,Vibration, Shock, External short circuit, Crush, Forced
Test ltems discharge
SRl ZFFA TR OIS GRIEARHETME) ST/SG/AC. 10/11/Rev. TkAmend. 1 38, 3FRMEE R,
The sample has passed the test items of UN Manual of Tests aud frner'“l‘a
AR # |ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 AT
Conclusion [ 5% N
R (Date)é A 5
" n] P LS L Rechargeable Single Cell Battery. )7
£iE RSN HER AT TREPEE, HSTERARTIEAS Wit R Fn% BT & 9r TIL T R
Single cell batteries not equipped with battery overcharge protection tha I["“{J 51 II(A{ e onld as a component
Comment in another battery or in equipment, which affords suchprotection, are not sub 53 - th deqiipgfents of this test.
EHELZ MR / ol B 4R AL
4 /
Consignor
Addrgss Post Code
i34 g
Appt over: Checker: Compiler:

B 4%
Title:

AL 2N (Head of Electrochemical Testing Department)
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s 2 “a o
N Name of Test Standard requirement or The ) ¢
0. TT— Clause Number of Standard Test Result |Conclusion| Remark
AT IR ks Ak T D
ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 ul4aT. | G
1 . Eﬁﬁﬁ) . UN Manual of Tests and Criteria See Appendix | {;ﬂlr /
Altitude simulation ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3 Test Passed
T.1
BaE GlasfendeFm)
43l ST/SG/AC. 10/11/Rev. T&Amend. | 38.3 W38T 2 LE 4 2
2 h # &iﬁ UN Manual of Tests and Criteria See Appendix 2 &k /
Thermal test |s7/56/4c. 10/11/Rev. T&Amend. | Section 38. 3 Test Passed
T. 2 o
WA SRt T
= ST/SG/AC. 10/11/Rev. TéAmend. | 38.3 44T, 3 R 3
Rz 1B 2
3 . . LN Manual of Tests and Criteria See Appendix 3 {;'H!r
Vibration ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3 Test Basaag
T.3
BaE GR38FRAET )
ik ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 34T, 4 WL e 4 )
4 UN Manual of Tests and Criteria See Appendix 4 ey /
Shock ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3 Test Passed
T.4
Wy [l Rl Akt T i)
= ST/SG/AC. 10/11/Rev. TeAmend. | 38.3 GLYAT. 5 LR 5
5 Sy UN Manual of Tests and Criteria See Appendix 5 & /
External short (sy/sc/ac. 10/11/Rev. 7&Amend. | Section 38. 3 Test Passed
circuit 1.5 :
B E GRS MTREF )
HE ST/SG/AC. 10/11/Rev. T&Amend. | 38. 3 48T, 6 WL A 6
6 UN Manual of Tests and Criteria See Appendix 6 ﬁﬁ»} /
Crush ST/SG/AC. 10/11/Rev. T&Amend. | Section 38. 3 Test .,
Te Passed
WA Gl bRal -T2
ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 W{44T. 8 Wz 7
7 gﬁ%ﬂm% UN Manual of Tests and Criteria See Appendix 7 {_H-g /
Forced discharge |s7/56/ac.10/11/Rev. T&Amend. 1 Section 38. 3 Test Passed
T.8
This space intentionally left blank
UTFZEH
8
Rl 3K A4 ERBLIL : 20°C-22°C ; FRBLNAE : /%
Test Environment Ambient temperature:20°C-22°C ;Ambient humidity:/%
Condition
A7 7
; Test ltem
SaBBHR ;
2 2
Subcontracted Test SOEBE | L / (i y
Condition Subcontracted | Name Post Code
Laboratory oAb w5
Address Tel
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A5 ] BRA B LA | LR
No. Name of Test Items Altitude simulation
B EakA XIS AT Before RXIEE After AERA | Mawm| g
%% | Sample Status B¥ | FFe&E | RE | FBEE [Mass Loss| Residual | 2%
Sample Mass ocv Mass ocv OCV | Other
No. /g N /g N /% 1% Event
G | e 0. 9898 4.33 0. 9892 4. 33 0. 06 100.00 | ©
002 | e piim | 09845 4.33 0. 9841 4.33 0. 04 100.00 | O
003 | oy Futiy chrged | 0-9914 433 | 09916 | 4.33 0.00 | 100.00 | O
004 | oemniml o] 0.9935 4.33 0.9936 | 4.32 0.00 99.77 | ©
005 | e pannmt o | 1.0058 433 | Looso | 4.33 0.08 | 100.00 | O
006 | sorepnon | 0.9959 4.33 | 09956 | 4.32 0.03 99.77 | ©
07 | e mn o SEDR0958 4,33 0. 9947 4,32 0. 11 99.77 | O
008 | ssemriie | 0.9993 1. 33 0.9991 4.33 0. 02 100.00 | O
009 | psaeponsae | 0.9919 4.33 0.9911 4.32 0. 08 99.77 | ©
010 | paepei®®M | 0. 9998 133 | 0.9997 | 433 0.01 100.00 | O
LT This space intentionally

left blank

£iE: LK VIR D-AK R E F-& Kk 0-L ik, LBA. LMK, LHHE. Lk,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.

P
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i 9 A 8 LA Al

No. Name of Test Items | Thepmal test

. ) X J& AT Before RIEE After "

o RIS S AEAK| A RE e

%5 Sample Status RE | FHLE RE | FF#E/E | Mass Loss| Residual | 21 £
Sarnp]e Mass oCcVv Mass ocCvV OoCV Other

No. /g N /s N 1% /% |Event

ICYCTE A TR AL o 5 ‘

001 | e moe | 0.9892 4.33 0.9885 | 4.27 0.07 98.61 | O

0% | nin e | O 4.33 0.9830 |  4.26 0.11 98.38 | O

003 | i ERE ] 0.9916 4.33 | 0.9902 | 4.27 0. 14 98.61 | O

004 | o pomdRm | 0.9936 4.32 0. 9929 1.26 0. 07 98.61 | O

005 | icvc Fatty svarged | L+ 0050 4.33 1. 0048 1.26 0. 02 98.38 | O

006 | oo poi kil 10,9956 432" | 0.9938 4.27 0.18 98.81 | O

007 laff;(:‘ﬁf‘{:‘ﬁ&hed 0.9947 4. 32 0.9931 4.26 0.16 98. 61 0

008 | joeporl 10,9991 4.33 | 0.9973 | 425 0.18 98.15 | O

009 | o2t ] 0,991 4.32 | 0.9899 [ 426 0. 12 98.61 [ O

010 | o pon®m o 0.9997 | 433 | 0.9981 4.26 0.16 | 98.38 | O
Bl RS This space intentionally

left blank

Hix: LB V=R A D-Aftk R-sL %3 F-R K O-L#hk, LK. LK, LARE, ALK
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.

i S e R
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] 5 R E LA | R
No. Name of Test Items | vipration
& _ — -
e | Hans BTG Befe RBE Afer | pgimx | #aem | g
ECR Sample Status RE FHEE| RE F$& %, & |Mass Loss| Residual | L%
Sa[np]e Mass OCV Mass oCV oCcv Other
No. lg N /g /V /% % Event
IOV A A _ , _ ,
001 e Purts | 0.9885 4.27 0. 9885 4.27 0.00 100. 00 o)
1 i 0.9830 |  4.26 0.9829 | 4.26 0.01 | 100.00 | ©
% y charged
) ICYCTE &= s ‘ 9 ‘
003 e | 0802 4.27 0. 9902 4.27 0. 00 100. 00 0
ICYCTE S LR A o
004 i Bk | 00828 4.26 0.9928 4.26 0. 01 100. 00 0
005 | |qeporc®® 1y o048 | 4.26 1. 0047 4.26 0.01 100.00 | ©
ully charged
0 | gaaarion 0.9938 |  4.27 0.9938 4.27 0.00 | 100.00 | O
25 ully charged
007 | o CCEEADL 1 o0.9931 | 4.26 0. 9930 4.26 0.01 100.00 | ©
25 y chargec
25CYCHE4 Futly . i o : J BE
008 | et puns e | 0.9973 4.25 0. 9972 4.25 0.01 100. 00 0
25CYCTE £ TR ~ ‘
009 | jpasrerEht | 0.9899 4.26 0. 9898 4.26 0.01 100. 00 0
010 e 0. 9981 4.26 0. 9981 4.26 0. 00 100. 00 0
5CYC Fully charged
BL K% This space intentionally
) left blank

Fix: L=tk V-RA D-Mig4k R-2k 3 F-A X O-A k. LK/, LMK, LR, LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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5 ; AR B & AR it
No. Name of Test Items Ehigek
KA Before ARG After

pEa-R ) kA REHK |HALE | Hib

1 }ﬁ A4 . n
= Sample Status V% 3 38 E il FF9& %, J& | Mass Loss| Residual | 30, %
SimEle Mass OCV Mass oCvV OCV | Other
No. /g N /g Y /% 1% Event
001 | ovepnnaee o | o.0885 | 427 0.9885 | 4.27 0. 00 100.00 | O
ICYCHE A7l . .
002 | iovopunts mmeed | 0.9829 | 4.26 | 0.98290 | .26 0. 00 100.00 | ©
008 | o ron e | 09902 | 427 0.9901 4.27 0. 01 100.00 | O
1CYCHE 4 Fatts . o .
004 | iove purts mwed | 0.9928 | 4.26 0.9927 | 4.26 0.01 100.00 | O
005 | soye rurty ehnged 1.0047 | 4.26 10046 |  4.26 0. 01 100.00 | O
25CYCTEEFo i .
006 | sscomn ool | 0.9938 1 4.97 0.9937 | 4.27 0.01 100.00 | ©
007 | g “EGM0z0 [ 496 | 0.9920 || 4.6 0.01 100.00 | ©
008 | seepresreal Misliooro [0 405 0.9971 | 4.25 0.01 100.00 | O
009 | sseve rurin amged | 0-9898 | 4.26 0.9897 | 4.26 0.01 100.00 | O
25CYCHEAT Al
010 | poemnaon o | 09981 | 426 | 09980 | 4.26 0.01 100.00 | ©
DL This space intentionally

left blank

Bk Lol V-IRA D-ARR R-2LE F-R X O-Ath. LKRA. LK, LHE, LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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] 5 #R A B AR SRk
No. Name of Test Items External short circuit
Hamd Haka At s RS
Sample No. Sample Status WS, EXtemEi:Tem perature Other Event
02 A
0aL 1CY’I§C;§1S;;§;;%;:G(I 69.5 0
T
002 1(“\’(1“CI\’SIJT_;;{'5E:1LIIJ‘;:9(1 68.0 0
ICSEA TR E
i lL\iC{\*:l)Tx}f};;If‘;,cd 68. 3 ©
ek A
004 lCYéC;i;ll‘;’I::‘ILljiged 7.1 e
005 iC‘l'éC:ﬁlei?:E;%HUd 3.7 g
OECY(ET AT
4eg 21(586;51?; ?Efm JER &
007 25010 Futly changld 2.6 :
008 ZSCiéC;ETT?:F;;{ige(I 1.1 0
DRV A ds
009 25C\%ELIY:£;1)L1‘$" -j:;;ligcd 69.2 2
oL TR
010 ZSCf;C;tlﬁj:Eh;%ned 72.1 il
LR 2R This space intentionally left

blank

&ix: D-f#fR R-aE F-2 K O-AMfk, ALK, Lk,

Note: D-Disassembly R-Ruptur

F-Fire O-No Disassembly,No Fire & No Rupture.
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i 6 BATA LA | B
A Name of Test Items Crush
¥ o 2 g
H&%5 Mk A ¥ kRS BA e
Max. External Temperature
Sample No. Sample Status - Other Event
ICYC 50M%sfit )
ull 1CYC 50% Capacity 30. 1 0
; 1CYC 50%5 it ,
)
gL 1CYC 50% Capacity 36. 1 @)
4 1CYC 50% % i [
e 1CYC 50% Capacity 29. 4 0
1CYC 50%74ik )
s 1CYC 50% Capacity 28.5 0
= 1CYC 50%%E it = =
e 1CYC 50% Capacity 23.2
3 25CYC 50%% iR
o 925CYC 50% Capacity 31.0 0
25CYC 5047 ._
o 25CYC 50% Capacity 28.3 O
25CYC 50%78iit -
ors 25CYC 50% Capacity 26. 1 0
25CYC 50% 7548 _—
o 25CYC 50% Capacity 30.5 0
020 25CYC H0%% 1 95 9 5

25CYC 50% Capacity

\ g This space intentionally left blank
AT H >

#ix: D-MBAR FA2 K O-AAffR., A2 K.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 7 BRI B 4 AR gl G
No. Name of Test Items Forced discharge
Hams Bk P
Sample No. Sample Status Otkies Bviaiit
S AT
021 1CYC llgl:llcl;l. zli-iji(clllliarged 0
022 1CYC lli?fl? f!i?ijfcfl%wged 0
YCHE4 Il
023 1CYC ]F(l}l(l ;—-(li‘i’;{cll'in‘ged 0
bat 10YC ]I(lrl(‘ll\h ?iﬁi[:}%ﬂ'ged @
025 1CYC l}-(:lrllyL dlﬁiﬁn rged 0
O 2T
026 1CYC 1I;l‘](‘l : (il.i!i{:‘!ll;arged 0
027 1CYC lfi?ﬁ?fiﬁf::?arged 0
st b
028 1CYC }Ffu\IClJ; ;ii{c‘lh&m'ged 0
029 1CYC lér-lciié.%izi{c?arggd O
030 1CYC Ilf;rrlt‘ljyi{cii\-ijil#arged o
031 25(“YC2.:;§‘:.ICI}_\P§iijIEarged 0
032 25(.‘,‘:"(5'2:)[;:[5Eyf:f(i}fcf;ﬂ‘ged 0
25CYCHE A i
033 25CYC 1?1[‘1’\“ cli.ili'llgarged 0
P
034 25CY§E;SIY lflj\b :i:ijj;(:hgarge(l 0
035 25[?Y(?lel?1i?;fiz%rlh€elz'g(’tl 0
RV A
036 25(’\;??1%1\: (Ii-ijjt:]?‘arged O
037 EECY(;ZSI'EI‘?'I(}?-(%iji(n:irge(l O
5CYCHEAS ]
038 25(7Y(‘2a1§:1(:1}; r'l lihsi('i}'lla rged 0
039 2 S[IYL"Z SIE; :ﬁlclit ?ljf(i}i rged 0
040 ESFY(‘Z:;:;:IICIT;jitibs%‘f‘arged 0

&iE: D-FRAR F-A2Z K O-TLMHR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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